Barbeque Single

COOKING

— V01, stainless

SB2B

Thermador

SB2B\W01 — V02, stainless

eh30170 —4/1



Thermador

SB2B — V01, stainless
SB2B\W01 — V02, stainless

COOKING
Barbeque Single

Page/ltem

01 O1
01 03
0104
0105
01 06
01 07
01 08
01 09
0110

Part No.

48 7171
14 3237
41 3552
21 9353
36 9924
41 5019
41 5022
36 9925
41 4902

* Not illustrated

Image

COVER
GRATE
GRATE
PANEL-FACIA
PANEL-FACIA
SPACER
KNOB
PANEL-INSER
SWITCI

Part Description

COVER, SIDE BURNER
BURNER GRATE W/FOOT
GRATE FOOT ASSY PACK
BULLNOSE ASSY SB2B
PANEL, CONTROL SB2B
BEZEL

KNOB, GRILL MODULE

TRIM, CONTROL PANEL SB2B
SWITCH, IGNITION

eh30170 —4/2



SB2B — V01, stainless COOKING .
SB2B\01 — V02, stainless Barbeque Single

Thermador

eh30170 —4/3



COOKING
Barbeque Single

Ther mﬂdﬂr " SB2B - V01, stainless

SB2B\W01 — V02, stainless

Page/ltem Part No. Image Part Description
03 01 41 5012 BURNER BURNER HEAD W/CAP ASSY
03 03 41 3538 BURNER BURNER HEAD "D~
03 04 41 5095 NUT NUT, HEX 8MM BRASS
03 05 41 5133 BURNER HOUSING VENTURI 10.5MM
03 06 41 5014 BURNER BURNER BASE
03 08 36 8914 TRAY TRAY, SPILL (BURNER)
03 09 18 9322 RING RING, MTG IGNITION PLUG
03 10 18 8978 NU NUT,M22 X 1
03 11 48 8349 AIR CHANNEL CHANNEL, BURNER MTG
0312 41 5498 HOLDER JET HOLDER W/JET
03 13 36 8934 TUBE TUBING, 1/4 GAS SUPPLY CV
03 14 48 7244 TUBE TUBING, 1/4 GAS SUPPLY CV
03 15 41 5489 MODULE-IF MODULE, IGNITION 6P T
03 16 41 5491 TERMINAL BLOCK, TERMINAL
0317 41 6760 COVER COVER, SPARK MODULE
03 18 48 7194 FRAME TRIM ASSY, SIDE LEFT
03 19 48 7185 FRAME TRIM, SIDE RT 36/48 CGB
03 21 36 9926 BURNER PIPE MANIFOLD, SB2B
03 22 41 5506 REGULATOR REGULATOR, GAS PRESSURE 5
03 23 41 5099 VALVE VALVE, SMOKER BURNER CGB
03 24 41 5015 CLAMP CLAMP, SADDLE
03 25 41 5016 SCREW BOLT, M5-0.8 x 25 HEX HD
03 26 48 7234 CABLE POWER CORD 8FT
* 03 30 48 8350 WIRE HARNESS ASSY SB2B
* 03 31 41 5492 SCREW SCREW 10-32X1/4 PH TRUSS
* 0332 41 4967 BOLT BOLT, 1/4-20 x 1/2 SS
* 0333 41 4982 NU NUT, 8-32 HEX NYLOCK SS
* 03 34 41 5027 NU NUT, TINNERMN 6-24 C8029—-
* 0335 41 5512 WASHER GROMMET, WIRE #2140
* 03 36 41 5076 WASHER WASHER, 1/41D X 3/4 OD FL
* 03 37 41 5506 REGULATOR REGULATOR, GAS PRESSURE 5
* 03 39 18 9712 JET MAIN JET, LP SURFACE BURN

*

Not illustrated

eh30170 —4/4



